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Report No. : FR400149-01C

Test Mode : (802.11ax HE20_ Full RU
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Report No. : FR400149-01C
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Report No. : FR400149-01C
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Test Channel : |10

100kHz PSD reference Level

Channel 10 Plot

Ref Level 30,00 dim  Offset 2400 dB & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

MultiView " Spectrum

RefLevel 20,00 Offset 240005 ® RBW 100 kHz
-t J0dB_SWT  &01 ms = VBW 300Kz Mode Sweep
' Frequency Sweep

01:24:45 BM 02/05/2025

i r
245845506
20 diin
. S S ToTY MW-UJMMW
P W SO A Mo Siedieectog s linluedliedosfs Mo . 0
10 dBi f I ‘ ‘
| | 20 dBm+
20 + T |
W i Al A &
o d bt —
"
'} 40
0 W, Y
Lv Lok
@ 50 dBar P IRAEARTIY FTPTPY FTITHYT SRR prov o) i |
&0 £0
|CF 2.457 GHz 1001 pts 5.45 MHz/ n 54.498 MHz -0
2 Marker Table
I
M 1 2454496 GHz -0.24 dBm 243 GHz 8001 pts 13.5 MHz/ 1.565 GHz.
" LT Wesuog.. NN RS

01:26:50 BM 02/05/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

MultiView "  Spectrum

Reflevel 2000 clm  Offset 24,0048 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

MultiView "  Spectrum

Reflevel 2000 clm  Offset 24,0048 & RBW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

0 0

20 dBrr 20 dBrr

30 dBm————t1-30:380 6 30 dBrrf———it1-30240 0
40 -40

30.0 MHz

01:25:36 BM 02/05/2025

01:26:11 BM 02/05/2025

30001 pts 97.0 MHz/ 1.0 GHz 1.0 GHz 30001 pts 2.55 GHa/ 26.5 GHz
- s
Mesureg... ENDNEED o MRS Measuriog... ENURNENR e

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-65 of

66
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FCC RADIO TEST REPORT

Report No. : FR400149-01C

Test Mode : |802.11ax HE40_Full RU
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samonias. FCC RADIO TEST REPORT Report No.: FR400149-01C

Appendix B. AC Conducted Emission Test Results

Temperature : 19.2~22.3C
Relative Humidity : (45.4~52.1%

[Test Engineer : |Louis Chung
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EUT Information

Report No. : FR400149-01C

Report NO : 400149-01
Test Mode : Mode 2
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.156750 36.70 55.63 1893 | L1 FLO 19.9
0.156750 48.59 - 65.63 17.04 | L1 FLO 19.9
0.180510 34.69 54.46 19.77 | L1 FLO 19.9
0.180510 45.57 -—- 64.46 18.89 | L1 FLO 19.9
0.219750 41.74 52.83 11.09 | L1 FLO 19.9
0.219750 50.52 --- 62.83 1231 | L1 FLO 19.9
0.229650 41.56 52.46 10.90 | L1 FLO 19.9
0.229650 50.20 --- 62.46 12.26 | L1 FLO 19.9
0.246750 36.91 51.87 1496 | L1 FLO 19.9
0.246750 46.60 -—- 61.87 15.27 | L1 FLO 19.9
0.334500 30.17 49.34 19.17 | L1 FLO 19.9
0.334500 37.45 --- 59.34 21.89 | L1 FLO 19.9
0.361500 31.20 48.69 1749 | L1 FLO 19.9
0.361500 40.29 --- 58.69 1840 | L1 FLO 19.9
0.387690 29.50 48.11 1861 | L1 FLO 19.9
0.387690 38.03 - 58.11 20.08 | L1 FLO 19.9
0.407040 33.93 47.71 13.78 | L1 FLO 19.9
0.407040 40.83 - 57.71 16.88 | L1 FLO 19.9
0.434670 28.04 47.16 19.12 | L1 FLO 19.9
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0.434670 36.15 S 57.16 21.01 | L1 FLO 19.9
0.517470 --- 32.57 46.00 13.43 | L1 FLO 19.9
0.517470 39.65 --- 56.00 16.35 | L1 FLO 19.9
0.647250 --- 23.14 46.00 22.86 | L1 FLO 19.9
0.647250 36.27 --- 56.00 19.73 | L1 FLO 19.9
0.685500 --- 20.20 46.00 25.80 | L1 FLO 19.9
0.685500 37.23 --- 56.00 18.77 | L1 FLO 19.9
0.727260 --- 32.48 46.00 13.52 | L1 FLO 19.9
0.727260 38.66 --- 56.00 17.34 | L1 FLO 19.9
0.749580 --- 30.39 46.00 15.61 | L1 FLO 19.9
0.749580 38.78 --- 56.00 1722 | L1 FLO 19.9
0.949470 --- 30.18 46.00 1582 | L1 FLO 19.9
0.949470 35.43 --- 56.00 2057 | L1 FLO 19.9
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1.356000 36.48 --- 56.00 19.52 | L1 FLO 20.0
1.901670 --- 31.79 46.00 14.21 | L1 FLO 20.0
1.901670 37.60 --- 56.00 18.40 | L1 FLO 20.0
2.161500 --- 33.32 46.00 12.68 | L1 FLO 20.0
2.161500 38.92 --- 56.00 17.08 | L1 FLO 20.0
2.402970 --- 35.08 46.00 1092 | L1 FLO 20.0
2.402970 40.19 --- 56.00 15.81 | L1 FLO 20.0
2.676750 --- 35.90 46.00 10.10 | L1 FLO 20.0
2.676750 41.51 --- 56.00 14.49 | L1 FLO 20.0
2.868000 --- 36.19 46.00 9.81 | L1 FLO 20.0
2.868000 41.33 --- 56.00 1467 | L1 FLO 20.0
3.113250 --- 36.83 46.00 9.17 | L1 FLO 20.0
3.113250 41.72 --- 56.00 14.28 | L1 FLO 20.0
3.414750 --- 36.30 46.00 9.70 | L1 FLO 20.0
3.414750 41.58 --- 56.00 1442 | L1 FLO 20.0
3.619500 --- 35.83 46.00 10.17 | L1 FLO 20.0
3.619500 40.75 - 56.00 1525 | L1 FLO 20.0
4.479270 - 29.83 46.00 16.17 | L1 FLO 20.0
4.479270 34.46 - 56.00 2154 | L1 FLO 20.0
5.585550 — 32.70 50.00 17.30 | L1 FLO 20.0
5.585550 37.67 === 60.00 2233 | L1 FLO 20.0
6.040770 — 36.52 50.00 13.48 | L1 FLO 20.0
6.040770 41.39 - 60.00 18.61 | L1 FLO 20.0
6.479250 - 38.75 50.00 11.25 | L1 FLO 20.0
6.479250 43.80 - 60.00 16.20 | L1 FLO 20.0
7.109250 — 39.11 50.00 10.89 | L1 FLO 20.1
7.109250 44.24 === 60.00 15.76 | L1 FLO 20.1
7.775250 — 31.56 50.00 18.44 | L1 FLO 20.1
7.775250 36.50 - 60.00 23.50 | L1 FLO 20.1
12.147000 - 33.24 50.00 16.76 | L1 FLO 20.1
12.147000 39.59 - 60.00 2041 | L1 FLO 20.1
13.343370 — 37.12 50.00 12.88 | L1 FLO 20.1
13.343370 42.57 - 60.00 1743 | L1 FLO 20.1
16.779750 --- 26.32 50.00 23.68 | L1 FLO 20.1
16.779750 30.87 - 60.00 29.13 | L1 FLO 20.1
19.628250 - 24.07 50.00 2593 | L1 FLO 20.1
19.628250 28.73 - 60.00 31.27 | L1 FLO 20.1
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EUT Information

Report No. : FR400149-01C

Report NO : 400149-01
Test Mode : Mode 2
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
90T
80+
70+
N 60:\ I CISPR-QP Limit atMain Ports
DS
£ 50d & S : CISPR-Ave LimitatMain Ports
% 1 ‘ i U 3. O SO SOV OV ST H
-
40+ ¢ ‘ ’ “
1 ‘~ " ¢ * " ““ ®, ‘
o ¢
30+
20+
10+
0 } } +— } } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.170250 43.56 54.95 11.39 | N FLO 19.9
0.170250 56.34 64.95 8.61 | N FLO 19.9
0.192120 39.28 53.94 14.66 | N FLO 19.9
0.192120 52.50 63.94 1144 | N FLO 19.9
0.218850 32.57 52.86 20.29 | N FLO 19.9
0.218850 45.26 62.86 17.60 | N FLO 19.9
0.255750 30.49 51.57 21.08 | N FLO 19.9
0.255750 40.04 61.57 2153 | N FLO 19.9
0.364200 27.27 48.63 21.36 | N FLO 19.9
0.364200 35.46 58.63 23.17 | N FLO 19.9
0.388500 26.24 48.10 21.86 | N FLO 19.9
0.388500 37.64 58.10 20.46 | N FLO 19.9
0.415500 28.60 47.54 18.94 | N FLO 19.9
0.415500 36.29 57.54 21.25 | N FLO 19.9
0.564000 26.94 46.00 19.06 | N FLO 19.9
0.564000 35.46 56.00 20.54 | N FLO 19.9
0.655530 29.52 46.00 16.48 | N FLO 19.9
0.655530 37.49 56.00 18.51 | N FLO 19.9
0.676500 28.13 46.00 1787 | N FLO 19.9
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0.676500 38.67 S 56.00 17.33 | N FLO 19.9
0.744000 --- 33.06 46.00 1294 | N FLO 19.9
0.744000 39.36 --- 56.00 16.64 | N FLO 19.9
0.768750 --- 24.87 46.00 21.13 | N FLO 19.9
0.768750 37.09 --- 56.00 1891 | N FLO 19.9
0.915000 --- 24.02 46.00 2198 | N FLO 19.9
0.915000 31.24 --- 56.00 2476 | N FLO 19.9
1.088250 --- 22.02 46.00 23.98 | N FLO 20.0
1.088250 35.88 --- 56.00 20.12 | N FLO 20.0
1.221000 --- 24.58 46.00 2142 | N FLO 20.0
1.221000 33.07 --- 56.00 2293 | N FLO 20.0
1.357890 --- 24.51 46.00 2149 | N FLO 20.0
1.357890 34.56 --- 56.00 2144 | N FLO 20.0
2.028570 --- 28.00 46.00 18.00 | N FLO 20.0
2.028570 34.41 --- 56.00 2159 | N FLO 20.0
2.404500 --- 30.41 46.00 1559 | N FLO 20.0
2.404500 35.81 --- 56.00 20.19 | N FLO 20.0
2.820750 --- 31.58 46.00 1442 | N FLO 20.0
2.820750 37.11 --- 56.00 18.89 | N FLO 20.0
3.170760 --- 31.69 46.00 1431 | N FLO 20.0
3.170760 36.85 --- 56.00 19.15 | N FLO 20.0
3.646500 --- 30.78 46.00 15.22 | N FLO 20.0
3.646500 36.34 --- 56.00 19.66 | N FLO 20.0
4.002000 --- 29.23 46.00 16.77 | N FLO 20.0
4.002000 35.45 --- 56.00 20.55 | N FLO 20.0
6.041220 --- 32.23 50.00 17.77 | N FLO 20.0
6.041220 37.21 --- 60.00 22.79 | N FLO 20.0
6.589500 --- 35.32 50.00 14.68 | N FLO 20.1
6.589500 40.19 --- 60.00 19.81 | N FLO 20.1
7.048050 --- 35.94 50.00 14.06 | N FLO 20.1
7.048050 41.18 --- 60.00 18.82 | N FLO 20.1
7.566000 --- 33.59 50.00 1641 | N FLO 20.1
7.566000 38.69 --- 60.00 2131 | N FLO 20.1
7.762740 --- 31.70 50.00 18.30 | N FLO 20.1
7.762740 36.61 - 60.00 23.39 | N FLO 20.1
12.046740 - 32.88 50.00 1712 | N FLO 20.1
12.046740 38.71 - 60.00 21.29 | N FLO 20.1
13.443000 — 35.68 50.00 1432 | N FLO 20.1
13.443000 41.33 === 60.00 18.67 | N FLO 20.1
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Appendix C.Radiated Spurious Emission Test Data

Temperature : 19.1~21.9 C
Test Engineer : Kevin Hsu, Fu Chen and Troye Hsieh
Relative Humidity : 50.2~61.9 %

Remark: For Radiated Spurious Emission Test Data, Ant. 1 means Chain 0 (Main) and Ant. 2 means Chain 1 (Aux.).

Note symbol

-L Low channel location
-R | High channel location

C1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 17 2400-2483.5 1+2 802.11b 1 2412 1Mbps - -
Mode 18 2400-2483.5 1+2 802.11b 6 2437 1Mbps - -
Mode 19 2400-2483.5 1+2 802.11b 11 2462 1Mbps - -
Mode 20 2400-2483.5 1+2 802.11b 12 2467 1Mbps - -
Mode 21 2400-2483.5 1+2 802.11b 13 2472 1Mbps - -
Mode 22 2400-2483.5 1+2 802.11g 1 2412 6Mbps - -
Mode 23 2400-2483.5 1+2 802.11g 6 2437 6Mbps - -
Mode 24 2400-2483.5 1+2 802.11g 11 2462 6Mbps - -
Mode 25 2400-2483.5 1+2 802.11g 12 2467 6Mbps - -
Mode 26 2400-2483.5 1+2 802.11g 13 2472 6Mbps - -
Mode 27 2400-2483.5 1+2 802.11ax HE20 1 2412 MCSO0 - -
Mode 28 2400-2483.5 1+2 802.11ax HE20 6 2437 MCSO0 - -
Mode 29 2400-2483.5 1+2 802.11ax HE20 11 2462 MCSO0 - -
Mode 30 2400-2483.5 1+2 802.11ax HE20 12 2467 MCSO0 - -
Mode 31 2400-2483.5 1+2 802.11ax HE20 13 2472 MCSO0 - -
Mode 32 2400-2483.5 1+2 802.11ax HE20 1 2412 MCSO0 26/0 -
Mode 33 2400-2483.5 1+2 802.11ax HE20 1 2412 MCSO0 106/53 -
Mode 34 2400-2483.5 1+2 802.11ax HE20 13 2472 MCSO0 26/8 -
Mode 35 2400-2483.5 1+2 802.11ax HE20 13 2472 MCSO0 106/54 -
Mode 36 2400-2483.5 1+2 802.11ax HE40 3 2422 MCSO0 - -
Mode 37 2400-2483.5 1+2 802.11ax HE40 6 2437 MCSO0 - -
TEL : 886-3-327-0868 Page Number : C1of C95
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Report No. : FR400149-01C

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 38 2400-2483.5 1+2 802.11ax HE40 9 2452 MCSO0 - -
Mode 39 2400-2483.5 1+2 802.11ax HE40 10 2457 MCSO0 - -
Mode 40 2400-2483.5 1+2 802.11ax HE40 11 2462 MCSO0 - -
Mode 41 2400-2483.5 1+2 802.11ax HE40 10 2457 MCSO0 - LF
Mode 42 2400-2483.5 1+2 802.11ax HE40 10 2457 MCSO0 - SHF
C2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result  RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

17 802.11b 1 2381.89 42.51 54.00 -11.49 \% Avg. Pass - Band Edge
17 802.11b 1 4824.00 48.84 54.00 -5.16 \% Avg. Pass - Harmonic
18 802.11b 6 2498.61 43.46 54.00 -10.54 \% Avg. Pass - Band Edge
18 802.11b 6 4874.00 45.93 54.00 -8.07 \% Avg. Pass - Harmonic
19 802.11b 11 2486.47 43.75 54.00 -10.25 \% Avg. Pass - Band Edge
19 802.11b 11 | 4924.00 43.63 54.00 -10.37 \% Avg. Pass - Harmonic
20 802.11b 12 | 2483.96 46.30 54.00 -7.70 \% Avg. Pass - Band Edge
20 802.11b 12 | 4934.00 40.21 54.00 -13.79 \% Avg. Pass - Harmonic
21 802.11b 13 | 2485.72 47.12 54.00 -6.88 H Avg. Pass - Band Edge
21 802.11b 13 | 7416.00 43.80 74.00 -30.20 H Peak Pass - Harmonic
22 802.11g 1 2388.65 43.42 54.00 -10.58 \% Avg. Pass - Band Edge
22 802.11g 1 4824.00 36.23 54.00 -17.77 \% Avg. Pass - Harmonic
23 802.11g 6 2484.63 47.19 54.00 -6.81 \% Avg. Pass - Band Edge
23 802.11g 6 7311.00 39.55 54.00 -14.45 \% Avg. Pass - Harmonic
24 802.11g 11 | 2483.55 53.15 54.00 -0.85 \% Avg. Pass - Band Edge
24 802.11g 11 7386.00 43.24 74.00 -30.76 \% Peak Pass - Harmonic
25 802.11g 12 | 2483.70 44.01 54.00 -9.99 \% Avg. Pass - Band Edge
25 802.11g 12 - - - - - - - - Harmonic
26 802.11g 13 | 2484.10 46.08 54.00 -7.92 \% Avg. Pass - Band Edge
26 802.11g 13 - - - - - - - - Harmonic
27 802.11ax HE20 1 2389.95 45.81 54.00 -8.19 \% Avg. Pass - Band Edge
27 802.11ax HE20 1 - - - - - - - - Harmonic
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Report No. : FR400149-01C

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) @ (dBuV/m) | (dB) Avg.

28 802.11ax HE20 6 2483.56 46.64 54.00 -7.36 Avg. Pass - Band Edge
28 802.11ax HE20 6 7311.00 38.20 54.00 -15.80 Avg. Pass - Harmonic
29 802.11ax HE20 & 11 2483.74 45.49 54.00 -8.51 Avg. Pass - Band Edge
29 802.11ax HE20 @11 - - - - - - - - Harmonic
30 802.11lax HE20 & 12 2483.86 53.17 54.00 -0.83 \% Avg. Pass - Band Edge
30 802.11ax HE20 = 12 | 7401.00 43.46 74.00 -30.54 \Y Peak | Pass - Harmonic
31 802.11ax HE20 | 13 2483.54 44.21 54.00 -9.79 \% Avg. Pass - Band Edge
31 802.11ax HE20 @ 13 - - - - - - - - Harmonic
32 802.11ax HE20 1 2388.00 42.99 54.00 -11.01 \% Avg. Pass 26/0 Band Edge
32 802.11ax HE20 1 - - - - - - - 26/0 Harmonic
33 802.11ax HE20 1 2389.17 66.61 74.00 -7.39 \% Peak Pass 106/53 | Band Edge
33 802.11ax HE20 1 - - - - - - - 106/53 | Harmonic
34 802.11ax HE20 | 13 2483.51 50.05 54.00 -3.95 \% Avg. Pass 26/8 Band Edge
34 802.11ax HE20 @ 13 - - - - - - - 26/8 Harmonic
35 802.11ax HE20 | 13 2483.59 47.34 54.00 -6.66 \% Avg. Pass 106/54 @ Band Edge
35 802.11ax HE20 | 13 - - - - - - - 106/54 @ Harmonic
36 802.11ax HE40 3 2389.86 48.53 54.00 -5.47 H Avg. Pass - Band Edge
36 802.11ax HE40 3 4844.00 41.45 74.00 -32.55 H Peak Pass - Harmonic
37 802.11ax HE40 6 2483.68 52.65 54.00 -1.35 \% Avg. Pass - Band Edge
37 802.11ax HE40 6 7311.00 43.63 74.00 -30.37 H Peak Pass - Harmonic
38 802.11ax HE40 9 2483.54 46.51 54.00 -7.49 \% Avg. Pass - Band Edge
38 802.11ax HE40 9 - - - - - - - - Harmonic
39 802.11ax HE40 | 10 2483.53 53.58 54.00 -0.42 \% Avg. Pass - Band Edge
39 802.11ax HE40 | 10 7371.00 43.47 74.00 -30.53 \% Peak Pass - Harmonic
40 802.11ax HE40 11 2484.46 43.99 54.00 -10.01 \% Avg. Pass - Band Edge
40 802.11ax HE40 11 - - - - - - - - Harmonic
41 LF 10 30.00 35.08 40.00 -4.92 \% QP Pass - LF

42 SHF 10 @ 24860.00 40.55 68.20 -27.65 Peak Pass - SHF
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Pol. Horizontal Fundamental
qgplLevel (dBuvim) 4upLevel(dBuvim)
1 1 T
J ‘ |
L ] L \
1 ‘ : 1 j 1
8. /\ o,
T i
| m ‘
1 LA | W -
‘ oy P T ‘
% l % ‘
Peak ‘ | ‘ ‘
1l T 1l T
| |
10 %, 262, 288, M, 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ O3CHI1-HY Site  : O3CHIL-HY
Condition: PEAK_BE 74 3a 91200 01620 240828 HORTZONTAL Condition: PEAK 74 3m 91200 81620 240828 HORIZONTAL
+ RBI:1000. 000kHz VBA:3000,000ktz SWT:Auto + RBII:1000. 000kHz VBA:3000.000kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodW/edje B G dn b B B deg Wi B/ B/e 8 B dbfn B B B deg
1 233L97 53.51 74.00 -20.49 43.03 27.10 6.74 33.37 10.01 393 223 PEAK 1 412,00 9.22 ---vev =oeeee 88.26 27.4 6.81 33.32 10.03 393 223 PEAK
qagLeel (dBuVim) qaqLevel (¢BuVim)
' \
J ‘ |
L ] L \
1 ‘ } 1 1
| |
8. ‘ /ﬂ\\ o,
00 : /. \ 00
|
AVG_54
525 = UISESSSSS S — — =
! ‘ —ANJ \'\q.—-.._ ]
% [ 3% f
AV B |
g 1 ; 1
| |
10 %, 262, 288, M, 1 1400, 1800 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE_54 3n 91200 01620 240828 HORTZONTAL Condition: AVG_54 3n 91200 01620 246828 HORIZONTAL
+ RBW:1000.000kHz VBW:3000,006kHz SHT:Auto + RBW:1000.000kHz VBi:3000,008kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B o dn b B B deg W B/ Bi/e G B dbfn B B B deg
1 2355.63 42.84 54.00 -11.96 31.42 20.20 6.76 33.36 10.82 393 223 AVERAGE 1 241200 9475 -=-vev woeeee 83.79 27,4 6.81 33.32 10.03 393 223 AVERAGE

TEL : 886-3-327-0868
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Pol. Vertical Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
1 1 T
J ‘ |
1 1
1 | ‘ | A
1 ‘ : /\ 1 i
W, v, }
T Po”
| m |
gLt ‘ .»-./ Lo
' . : 1% ‘ s
| ]
kLY ‘ 1% .
Peak ‘ | ‘
11 1 11 :
| |
10 1% 2388, U1, 40 1 1400, 1800, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ G3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE_74 3a 91200 01620 240828 VERTICAL Condition: PEAK 74 3s 91200 81620 240828 VERTICAL
+ RBH:1000. 000kHz VBH: 3000, 008kiHz SWT:Auto + REW: 1000, 000kHz VBH: 3000,008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndwe B G b B B B deg WodWe dije G W G B B B« dg
1 2368.89 53.76 74.00 -20.24 43.12 21.20 6.77 33.35 10.82 300 184 PEAK 1 2412.00 108.80 ------ ------ 97.86 27.42 6.81 33.32 10.03 300 184 PE
qagLevel (6BuVim) qqqLevel (dBuVim)
' \
J ‘ |
1 ‘ ‘ 1 ‘ i
1 ‘ : /\,\ 1 i
W, ‘ / \ o, 1
|
0 : / { 4 ‘
|
| AVG_54
5257 . 1 e =
1 Wl i) e
15 ; g P |
| |
Av ‘ ‘
g 1/ 1l
| |
10 1% 262 2368, U, 140 1 1400, 1800, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ G3CHI1-HY
Condition: AVG_BE_54 3n 91260 91620 246828 VERTICAL Condition: AVG_54 3n 91200 B1620 248828 VERTICAL
+ RBW:1000. 000kHz VBH: 3000.,008kiHz SWT:Auto + RBW:1000. 000kHz VBi: 3000, 008kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWndw/e B G bl B B B deg Wi B/ B/e 8 B dbfn B B B deg
1 238189 42.51 54.00 -11.49 31.82 20.22 6.78 33.34 10.03 300 184 AVERAGE 1 2412.00 104.84 -----n woeeee 93.94 27.40 6.80 33.33 10.03 300 184 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
tn tn
m] ‘ m] ‘
T T
L1} L1}
| | PEAK 74 \ \ PEAK 74
1 1
:J ‘ VG54 :] ‘ VG54
W"""""" * K B it ‘ Lv" s I s s SN ad Mo
W
Peak % o ‘ I s ‘
11, 1.
Ao I |
6000, 9000, 12000, 15000, 18000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : @3CHIL-HY Site  : @3CHIL-HY
Condition: PEAK 74 3u 91200 01620 249828 HORTZONTAL Condition: PEAK 74 3u 91200 01620 240828 VERTICAL
Lisit Read At Cable Preamp Aux APos TPos Lisit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
W dW/e /e B BN e B B B deg W dWe /e B BN B B B B deg
1452600 48.89 74.00-5.01 63.012 .44 1136 5554 051 400 118 PEN 1482600 SO.67 74.00-23.33 64.90 .44 1136 5554 051 30 134 PEN
2 484,00 412 5400 -6.78 6145 .44 1136 854 051 400 118 Average 2 484,00 4884 5400 -5.06 63.07 .44 1136 854 051 300 134 Average
TEL : 886-3-327-0868 Page Number : C6 of C95

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400149-01C

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G ‘
Avg |
|
fl | fl
| ‘
1un 1416, 1480, 1488, s, 14500 fun 1. 1480, 1488, 118, 14500
Frequency (M) Frequency (MHe)
Site ¢ B3(HLL-HY Site ¢ O3(HLL-HY
Condition: AVG 54 3n SL240 61628 240828 HORTZONTAL Condition: AVG 54 3n SL240 1628 248828 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G g i Tog
‘ ANG 54 G54
] H
Avg e s
l l
|
{ 11160, 11820, 17840, 11940, 16000 { 11160, 178, 17880, 11940, 16000
Frequency (M) Frequency ()
Site ¢ B3(HLL-HY Site ¢ O3(HLL-HY
Condition: AVG 54 3n SL240 61628 240828 HRTZONTAL Condition: AVG 54 3n SL240 1628 248828 VERTICAL
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Pol. Horizontal Fundamental
’,,m(avm ,l,,l.ﬂdm)
n] \ \
| |
b | E |
1 ‘ : 1 j 1
12 | i / 12
‘ I j PEAK_T4
00 ‘ ! 00
|
5 1 ‘ L A.w/ . L b onimssstiotrimsarin A
‘ | |
% ‘ % :
Peak | ‘ ‘
1l 1l ‘
|
| | ]
10 1354 608 23862 UM U3 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE_74 3a 91200 01626 246828 HORTZONTAL Condition: PEAK 74 3m 91200 81620 240828 HORIZONTAL
+ RBII:1000, 000kHz VBA:3000.000KHz SWT:Auto + RBII:1000. 000kHz VBA:3000.000kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wi B/ Bi/e G B dbfn B B B deg
1 237023 53.20 74.00 -20.80 42.56 27.26 6.77 33.35 10.02 400 310 PEAK 1 243700 99.42 ---eee weeeee 88.25 27.60 6.85 33.31 10.03 400 310 PEK
,.,W(am ...,Wml
n] \ \
| |
b | E |
{ {
1 ] i i 1
[ | /’ [
|
00 [ /\I g
| AVG_54
525 e - =
1 or ]
% 7‘ [TY) e ‘
Avg |
fl } ¥ \
L1 |
10 1354 1608 2862 UMe u3 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ G3CHI1-HY
Condition: AVG_BE 54 3n 91260 81620 246828 HORIZONTAL Condition: AVG_54 3n 91280 8162 240828 HORTZONTAL
+ RBI:1000. 000kHz VBn: 3060.000ktz SWT:Auto + RBI:1000. 000kHz VBA: 3600, 000ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bije G B dbf B B B deg Wi B/ Bi/e B B dbfn B B B deg
1 2380.23 42.06 54.00 -11.94 3139 27.28 6.78 33.34 10.03 400 310 AVERAGE 1 2437.00 95.72 ---ven weeeee 84.55 27.60 6.85 33.31 10.03 400 310 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C8 of C95




ssamanas. FCC RADIO TEST REPORT Report No. : FR400149-01C

Pol. Horizontal Fundamental
< gLevel(dBuVim)
' \
a |
|
| H
|
"'"\\ |
i
\ ! PEAK_BE_74
Ly ‘
L ol - - : ! e
|
“ \
Peak ‘ ‘ Blank
1. ‘ ‘
495 2“21' mwu U874 2500
equency
Site  : O3CHIL-HY
Condition: PEAK_BE_74 3u 91200 01620 246828 HORIZONTAL
+ RBW:1000.000kHz VBW:3000,008kHz SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi e /e B B @ B B B deg
1 2493.67 5431 74.00 -19.69 4273 20.98 6.92 3327 10.83 400 31 PEN
4 Level (dBuVim)
' \
1 |
|
| H
|
|
,,./'\\ |
0y i
\ ‘ l G BE 54
il !
kL1
Avg ‘ Blank
1l. i
|
495 MJF mwu 4814 2500
Tequency
Site @ O3CHIL-HY
Condition: AVG_BE_54 3n 91200_01620 240828 HORIZONTAL
+ RBW:1000.000kHz VBW:3000,006kHz SHT:Auto
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi Ba e B B @ B B B deg
1 2495.65 4281 54.00 -1119 312 20.98 6.93 33.27 10.03 400 310 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C9 of C95

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR400149-01C

Pol. Vertical Fundamental
qgplLevel (dBuvim) 4uphevel (d8uVim)
n] \ \
| |
b | E |
1 ‘ 1 ‘ |
] |
12 | i 12
‘ | / PEAK_T4
00 ! 00
|
o4 1 ; ,,...,J Y - - ’ J Mana it »
|
| |
" | " |
Peak | \ ‘
1l 1 1l T
| |
10 1354 1608 2862 U8 u3 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE 74 3u 9120001620 240828 VERTICAL Condition: PEAK 74 3u 91200 01620 240828 VERTICAL
+ RBW:1000, 000kHz VBH: 3000, 008kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e & B b/ B B B deg Wi B/ Bi/e 8 B dbfn B B B deg
1 237147 5321 74.00 -20.79 42.57 21.28 6.77 33.35 10.02 300 189 PEAK 1 2437.00 107.82 ----en =eeeee 96.65 27.60 6.85 33.31 10.03 300 189 PE
qagLevel (6BuVim) qqqLevel (dBuVim)
n] \ \
| |
b | E |
{ {
12 i / 12 i
| |
00 i [ 00
| AVG_54
525 - - —
: 1 Jf‘\J | R FETREE e
ki3 kL3
Av | |
g 1 i 1l i
| |
10 1354 608 2862 UME u3 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE_54 3n 91200 01620 240828 VERTICAL Condition: AVG_54 3n 91200_01620 24828 VERTICAL
+ RBI:1000. 000kHz VBH:3000.000ktz SWT:Auto + RBI:1000. 000kHz VBA:3000,000KHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e B B dbfn B B B deg Wi B/ Bi/e G B dbfn B B B deg
1 2389.50 42.28 54.00 -11.72 31.51 27.38 6.78 33.34 10.03 300 189 AVERAGE 1 2437.00 103.68 -----v -neeee 92.52 27.60 6.84 33.31 10.03 300 189 AVERAGE
TEL : 886-3-327-0868 Page Number : C10 of C95

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR400149-01C

Pol. Vertical Fundamental

Lol i)

1

PEAK BE 74

\

\
Peak " ‘ ! Blank

]

U496 U522 U148 814 2500

Site @ @3CHI1-HY
Condition: PEAK_BE_74 3a 91200 01626 246828 VERTICAL
+ RBII:1000, 000kHz VBW:3000.000KHz SWT:Auto

Linit Read Ant Cable Preamp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadWis B N d B B B a dg

1 248501 54.27 74,00 -19.73 4076 27.85 6.91 33.28 10.3 300 189 PEAK

1 oLevel (dBuVim)

1

‘ AVG_BE 54
ol et | 1
PTe |
Avg ‘ Blank
1l :
|
|
495 2622 748 874 2500
Frequency (MHz)
Site @ G3CHI1-HY
Condition: AVG_BE_54 3n 91260_01620 240828 VERTICAL
+ RBI:1000. 000kHz VBa: 3000,000kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi Ba /e & B @ B B B a deg
1 2498.61 43.46 54.00 -10.54 3L87 22.98 6.9 33.27 10.03 30 189 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C11 of C95

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR400149-01C

Pol. Horizontal Vertical
JLevel eV} JLevel eV}
125 125
1 1
L - ; L -
PEAK_74 PEAK_74
n : ] m ‘ R
| VG 54 AVG_54)
Sl ST b | | RETORPR T —
. wl"""u" . wwl"'v" ™
Peak ‘
1. 1.
Avg |
5000, 9000, 12000. 15000, 18000 5000, 9000, 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : G3CHLLHY Site  : O3CHLLHY
Condition: PEAK 74 3n 91200 61620 240828 HORIZONTAL Condition: PEAK 74 3n 91200 81620 240828 VERTICAL
Lisit Read At Cable Preamp Aux Mos TPos Lisit Read At Cable Preamp Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mz 8WV/e dBu/n 48 B dg/n  dB B 48  deg Mz d8V/m dBul/n 48 B d&/n  d8 B B cm deg
1 457,08 41,75 7400 -26.25 6LGS 3270 1145 5B.58 .53 40 117 PEAK 147400 48.57 7400 -25.43 6247 370 1145 558 0.53 30 138 PENC
2 47400 5.9 5400 -8.71 S9.19 R0 1145 5856 053 400 117 Average 2 47400 45,93 5400 -8.07 5983 R0 145 5858 053 3 138 Average
IOTHL 4.4 7400006 5405 3608 1458 899 0.2 30 114 PEAC 3 OTALGD 46,68 M0 -2.32 5399 3.8 M5B S99 .32 M I7LPEN
4 TILOM AL04 S4.00-12.06 49.25 3.8 1458 5899 0.2 350 114 Average 4 L 4243 54001057 4974 I8 1458 5890 032 30 17 Aerage
TEL : 886-3-327-0868 Page Number 1 C12 of C95

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400149-01C

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; M i
[ ] ' \
10501 1 ‘ 10501
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G ‘ ‘ ‘ ‘
Avg
l ‘ l
fun U, 148, 14488, 18, 14500 fun 147 1482 14488, s, 14500
Frequency () Frequency ()
Site ¢ B3(HLL-HY Site ¢ O3(HLL-HY
Condition: AVG 54 3n SL240 61628 240828 HORTZONTAL Condition: AVG 54 3n SL240 1628 248828 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
17.7G g ; Tog
‘ ANG 54 G54
~18G ‘ ‘ ‘
v 1 N
|
l : l ‘
| |
{ 11760, 11820, 17880, 11940, 16000 { 11160, 178, 17880, 11940, 16000
Frequency (M) Frequency ()
Site ¢ B3(HLL-HY Site ¢ B3(HLL-HY
Condition: AVG 54 3n SL240 61628 240828 HRTZONTAL Condition: AVG 54 3n 91240 1628 248828 VERTICAL
TEL : 886-3-327-0868 Page Number : C13 of C95

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR400149-01C

Pol. Horizontal Fundamental
’MI.MM) ,lmlﬂdml
n] ‘ \ \
\ |
1 1 T
| |
1 ! 1 } 1
o . 3 i [
\ ‘ PEAK_BE 74 PEAK 74
" | ;i |
\ wl b ! " — ) . il
ki3 ‘ 1% ‘ ‘
|
Peak l | ‘ 1
11, ‘ 11,
| |
U595 Una U848 1924 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WHz)
Site & O3CHIL-HY Site & O3CHIL-HY
Condition: PEAK_BE_74 3a 91200 91620 240828 HORTZONTAL Condition: PEAK_74 3m 91200 81620 240828 HORIZONTAL
+ RBI:1000. 000kHz VBn:3000,000Ktz SWT:Auto + RBH:1000. 000kHz VBA:3000.000Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWrdndBw/e B G b b B B deg WodWe e B W e B B B dg
1 2496.47 54.27 74.00 -19.73 42.68 27.98 6.93 33.27 10.83 373 123 PEAK 1 2462.00 10156 ------ -=---- 9.2 27.62 6.88 3.9 10.03 373 13 PEK
,..m(avm 4upLevel(dBuvim)
n] ‘ \ \
\ |
1 1 T
‘ \
{ {
1 ‘ : 1 i 1
. /‘\\\ ‘ i .
00 ‘ i 0
AVG_BE 54 AVG_54
o | N LT 5
‘ 1 At dgistpssetsir i
o | | g o
Av ‘ L
g 1 ‘ 1 i i
U596 U2 U848 U924 1 1400, 1800, 200, 2600, 3000
Frequency (MH2) Frequency (WHz)
Site @ @3CHI1-HY Site @ G3CHI1-HY
Condition: AVG_BE_54 3n 91200 01620 240828 HORTZONTAL Condition: AVG_54 3n 91200 01620 246828 HORIZONTAL
+ RBI:1000. 000kHz VBH: 3000.000KHz SWT:Auto + RBI:1000. 000kHz VBA: 3600, 000ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBw/e B G bl B B B deg WodWedie B W B B B B @ dg
1 2485.64 42.89 54.00 -11.11 3137 27.86 6.91 33.28 10.03 373 123 AVERAGE 1 246200 97.45 ---eee weeeee 86.23 27.60 6.88 33.29 10.03 373 123 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C14 of C95




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400149-01C

Pol. Vertical Fundamental
qgplevel (dBuvim) ...,Wml
i \ \
|
1 1
\ ‘ ‘
1 ‘ 1 ‘ 1
| |
14 i 14
n] \ ‘ PEAK_BE 74 PEA T4
00
e K
s ’ st 528 U | —
|
. . ;
Peak ‘ ‘ ‘
1l i/ i
|
‘ | ‘ |
U596 U2 U848 924 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WHz)
Site & O3CHIL-HY Site & @3CHIL-HY
Condition: PEAK_BE_74 3a 91200 01626 240828 VERTICAL Condition: PEAK 74 3m 91200 81620 240828 VERTICAL
+ RBH:1000. 000kHz VBA': 3000.000Ktz SWT:Auto + RBI:1000. 000kHz VBA:3000.000ktz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B o dn b B B deg Wi B/ Bi/e G B dbf B B B deg
1 2485.86 55.15 74.00 -18.85 43.63 27.86 6.91 33.28 10.83 248 152 PEAK 1 2462.00 107.27 ------ --eee- 96.01 27.64 6.88 33.29 10.03 248 152 PEAK
’,,m(avm ,l,,l.ﬂdm)
n] i \ \
|
1 1
i |
! /\ ‘ : 1 j 1
15 -\ ‘ i [
0 ‘ i 0 ;
\ \ G BE 54 | G 54
% | 2 = |
| |
Av | \ ‘ \
g 1l ‘ ‘ 1l ‘
| |
U595 U2 U848 4924 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE_54 3n 91200 01620 240828 VERTICAL Condition: AVG_54 3n 91200 01620 24828 VERTICAL
+ RBI:1000. 000kHz VBd: 3000.000ktz SWT:Auto + RBI:1000. 000kHz VBA:3060,000Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wi B/ /e G B dbf B B B deg
1 2486.47 43.75 54.00 -10.25 32.22 27.86 6.92 33.28 10.83 248 152 AVERAGE 1 2462.00 103.13 -----v =oeeee 91.89 27.62 6.88 33.29 10.83 248 152 AVERAGE

TEL : 886-3-327-0868

FAX: 886-3

-327-0855

Page Number 1 C15 of C95




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400149-01C

1 492400 46.53 74.00 -27.47 60.16 32.9 11.53 58.62 0.5 400 116 PEAK
2 4924.00 43.15 54.00 -10.85 56.78 32.99 11.53 58.62 0.56 480 116 Average
3738600 42.88 74.00 -31.12 50.44 36.48 14.61 5894 029 .- -~ PEAK

Pol. Horizontal Vertical
q4gLeve! (¢BuVim) qagLeve! (6BuVim)
, | , |
\
1 | 1 |
| |
a1, T o, 1‘
| ‘ PEAK 74| | ‘ PEAK T4
1 1
:j AVG_54] :] AVG_54)
W—-—M’“‘“‘"’W #‘WMW
g e e g e
Peak
1l ! 1l |
Avg | | | |
6000, 9000, 12000, 15000 16000 6§000. 9000, 12000, 15000 16000
Frequency (MHz) Frequency (MHz)
Site  : O3CHIL-HY Site  : O3CHIL-HY
Condition: PEAK 74 3n 91260_01620 249828 HORIZONTAL Condition: PEAK 74 3n 91260_01620 249828 VERTICAL
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preamp Aux APos Tos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
W dBV/e Ve B G do/n B @ &8 cn deg W dBV/e Ve B G dbn @B @ &8 cn deg

1 492400 46.34 74.00 -27.66 59.97 32.9 11.53 58.62 0.5 300 132 PEAK
2 4924.00 43.63 54.00 -10.37 57.26 32.99 11.53 58.62 0.56 300 132 Average
3738600 43.74 74.00 -30.26 51.30 36.48 14.61 58.94 029 .- - PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C16 of C95




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400149-01C

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G ‘ ‘ ‘
Avg
l l
fun 14, 148, 14488, 1, 14500 fun 14, 1482 14488, s, 14500
Frequency (M) Frequency ()
Site ¢ B3(HLL-HY Site ¢ O3(HLL-HY
Condition: AVG 54 3n SL240 61628 240828 HORTZONTAL Condition: AVG 54 3n SL240 1628 248828 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
17.7G g ; Tog
‘ ANG 54 G54
~18G ‘ ‘ ‘
Avg
fl | fl
‘ |
{ 11760, 11820, 17880, 11940, 16000 { 11760, 178, 17880, 11940, 16000
Frequency (M) Frequency (M)
Site ¢ B3(HLL-HY Site ¢ O3(HLL-HY
Condition: AVG 54 3n SL240 61628 240828 HRTZONTAL Condition: AVG 54 3n SL240 1628 248828 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C17 of C95

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400149-01C

Pol. Horizontal Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
1 1 T
J | |
1 1 i
1 1 } 1
n'_\\ [
\ PEAK BE 74 PEAK 74
00
|
M | ! . a Aj
\ \
ki3 . 1% ‘
Peak ‘ | ‘ ‘
1l ‘ ‘ 1l ‘ |
U1 1802 24868 934 2500 1 1400, 1800, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE_74 3a 91200 01626 246828 HORTZONTAL Condition: PEAK_74 3m 91200 81620 240828 HORIZONTAL
+ RBW:1000, 000kHz VBH: 3000, 008kiHz SWT:Auto + RBW:1000. 000kHz VBH: 3000.,000kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wz B/ Bi/e G B dbf B B B deg
1 2494.32 54.80 74.00 -19.20 43.21 27.98 6.93 33.27 10.03 400 315 PEAK 1 2467.00 101,58 ------ ==---- 9.29 27.66 6.89 33.29 10.03 400 315 PEK
qagLevel (6BuVim) qqqLevel (dBuVim)
1 1 T
J | |
1 1 i
{
1 1 i ]
12 /\\ 14
00 ‘ 00
\,\ AVG_BE 54 G54
M i | et
g | | g e |
|
Av \ ‘ ‘
g 1l ‘ 1l i
| |
Un 4802 24868 934 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WHz)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE_54 3m 91260 81620 240828 HORTZONTAL Condition: AVG_54 3u 91200 01620 240828 HORIZONTAL
+ RBI:1000. 000kHz VBd:3000.000ktz SWT:Auto + RBI:1000. 000kHz VBA:3000,000Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadje B G dn b B B deg Wi B/ Bi/e 8 B dbfn B B B deg
1 2483.80 43.28 54.00 -10.72 3178 27.84 6.91 33.28 10.03 400 315 AVERAGE 1 2467.00 97.13 ---vee weeeee 85.87 27.64 6.88 33.29 10.03 400 315 AVERAGE
TEL : 886-3-327-0868 Page Number : C18 of C95

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400149-01C

Pol. Vertical Fundamental
qagLevel (dBuVim) qagLevel(¢BuVim)
1 1 T
J | |
1 1 i
‘ 1
1 1 [
87, ‘\ 87, ‘
\/\ PEAK_BE 74 | PEAK 74|
00 i 100/ ‘
| |
\”""\A«‘J ‘ L ; | kil W
i — ‘ |
% ! ! %
| | |
Peak | ‘ |
1. ‘ 1. i
| |
UM§ 1802 U934 2500 1 1400, 1800. 200, 20, 3000
Frequency (MHz) Frequency (WHz)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE 74 3a 91200 01626 240828 VERTICAL Condition: PEAK 74 3m 91200 81620 240828 VERTICAL
+ RBW:1000, 000kHz VBH: 3000, 008kiHz SWT:Auto + RBW:1000. 000kHz VBW: 3000, 000kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBwe B G s B B B deg WodWe e G W e B B B dg
1 2483.93 56.32 74.00 -17.68 44.82 27.84 6.91 33.28 10.03 272 208 PEAK 1 2467.00 107.47 ------ -=oeee 9.18 27.66 6.89 33.29 10.03 2712 208 PEX
qaqLevel (0BuVim) 4uphevel (BuVim)
1 1 T
J | |
1 1 i
1 1 1 1
. ,\\ 87,
g N ‘ g 1
\ AVG_BE 54 | AVG_54
N ) = o=
@ | | " sl |
| |
Avg ‘ ‘ ‘ ‘
i T 1 i
| ||
UM§ 1802 U868 U934 250 1 1400. 1800. 200, 200, 3000
Frequency (MH) Frequency (WHa)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE_54 3n 91200 01620 240628 VERTICAL Condition: AVG_54 3n 91200_01620 24828 VERTICAL
+ RBI:1000. 000kHz VBH: 3000,000ktz SWT:Auto + RBI:1000. 000kHz VBA:3000,000KHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBw/e B G s B B B deg WodWedNe B W B B B B a dg
1 2483.9 46.30 54.00 -7.70 34.80 27.84 6.91 33.28 10.03 272 208 AVERAGE 1 2467.00 103.26 -----= -=e-e- 92.00 27.64 6.88 33.29 10.03 2712 208 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR400149-01C

Pol. Horizontal Vertical
o Level (dBuVim) g Level (dBuVim)
| NN
1 1 1
L1
1 ‘ ‘ 1 }
|
L1 L \‘ ‘
‘ ‘ PEAK 74 \ mul
1
|
:J | G 54 :j 3 G 54
1 ey W L Y et “‘W
a N i
Peak B ‘“ ‘ = \
1 ‘
Avg i | ]|
| |
: 1
6000, 9000, 12000 15000, 18000 . m'mm;m . 100
Frequency (WHz)
Site  : GCHIL-HY
:ﬁiﬁ :m;";mmmm i Condition: PEAK 74 3n 91200 81620 249828 VERTICAL
on: \_ A ) ¢ HORTZONT,
Linit Read  Ant CablePreasp A APos Thos
Linit Read Ant Cable Preamp Aux APos Tos Freq Level Line Margin Level Factor Loss Factor Factor Resark
Freq Level Line Margin Level Factor Loss Factor Factor Resark -
S S S Wz dW/ndB/n B G db/m 8 B &8 cn  deg
Mz dBu/ndBi/e d8 G B/ B8 B &8 cn deg 1493400 4383 74.00 3007 57.40 0.9 1155 SB.62 .56 N0 129 PEAC
1493400 4156 74.00 2.4 5503 R4 155 62 656 - - PEAC 149300 4020 54001379 5378 .94 1155 SB.62 .56 30 129 Average
1 L0 8.7 74.00-0.8 009 %40 U8 893 00 - PEA 3 O7ML00 M08 74.00 2.8 SLED %40 1.6 B9 0.9 - - PR

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C20 of C95




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400149-01C

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ NG54 G54
~14.5G ‘ ‘ ‘ ‘
Avg | -
|
fl | fl
\ ‘
1un 14, 1480, 1488, s, 14500 fun 14, 1482 1488, 18, 14500
Frequency () Frequency (MHe)
Site ¢ B3(HLL-HY Site ¢ B3(HLL-HY
Condition: AVG 54 3n SL240 61628 240828 HORTZONTAL Condition: AVG 54 3n 91240 1628 248828 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G g ; Tog
‘ NG54 G54
~18G ‘ ‘ ‘ L ‘
AVg Bl T T B ‘
fl | | fl
{ 11760, 11820, 17880, 11940, 16000 { 11760, 178, 17840, 11940, 16000
Frequency (M) Frequency (k)
Site ¢ B3(HLL-HY Site ¢ O3(HLL-HY
Condition: AVG 54 3n SL240 61628 240828 HRTZONTAL Condition: AVG 54 3n SL240 1628 248828 VERTICAL
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR400149-01C

Pol. Horizontal Fundamental
qagLevel (6BuVim) qaqLevel(¢BuVim)
n] \ \
|
b | E |
1 : 1 ; 1
N } .
\ | PEAK_BE 74 PEAK T4
00 ! 00
\..\ . | N
N Attt R - " o
kLY . 15 ;
Peak ‘ ‘ ‘ \
1l 1l
| H
UMs U832 44 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE 74 3a 91200 01626 240828 HORTZONTAL Condition: PEAK 74 3m 91200 81620 240828 HORIZONTAL
+ RBH:1000. 000kHz VBH: 3000, 008kiHz SWT:Auto + RBW:1000. 000kHz VBW: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wi B/ Bi/e G B dbfn B B B deg
1 2484.46 56.21 74.00 -17.79 4471 27.84 6.91 33.28 10.03 400 221 PEAK 1 247200 101.42 -----v -eeeee 9.07 20.72 6.89 3.9 10.03 400 221 PEK
qagLevel (6BuVim) qqqLevel (dBuVim)
n] \ \
|
b | E |
| {
1 i 1 i i
W f\\ : o,
|
0 ; 4
\/‘\ | AVG BE 54 AV 54
\.,.M]\_ \ \mnarimstessrss
%, ‘ ; %, ‘
Av ‘
s, - ' |
| |
i UMs U832 24888 244 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE 54 3n 91260 81620 246828 HORIZONTAL Condition: AVG_54 3n 91260 81620 240828 HORTZONTAL
+ RBH:1000. 000kHz VBH: 3000,008kiHz SHT:Auto + REW: 1000, 000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedwe B G dn b B B deg Wi B/ Bi/e G B dbf B B B deg
1 48572 47.12 54.00 -6.88 35.60 27.86 6.91 33.28 10.03 400 221 AVERAGE 1 472,00 97.54 ----ev =ooeee 86.21 27.78 6.89 33.29 10.03 400 221 AVERAGE
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400149-01C

Pol. Vertical Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
' \ ' \
| |
1 1
. -
1
1 »\,\ 1 1 }
. : .
\ ‘ PEAK BE 74 PEAK T4
00 ! 00
\
28 | \_‘ ! 1 A i gl Ybrwsmatomis bbbt |
PPRTRS > I
“ || " |
|
Peak ‘ 1 ‘ l
1l ; 1l T
| |
i UMs U832 24888 244 2500 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE_74 3a 91200 01626 240828 VERTICAL Condition: PEAK 74 3s 91200 81620 240828 VERTICAL
+ RBW:1000, 000kHz VBH: 300, 008kiHz SWT:Auto + RBW:1000. 000kHz VBH: 3000, 000kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndw/e B G s B B B deg WodWe dije G W G B B B dg
1 2483.76 55.58 74.00 -15.42 44.68 27.84 6.91 33.28 10.03 300 156 PEAK 1 2472.00 166.03 ------ ------ 94.65 27.74 6.9 33.29 10.63 300 156 PEX
’MI.MMM) ,.Ml.ﬂlml
n] \ \
|
b | E |
1 ‘ 1 ‘ 1
f—\ | i
. -\ : .
|
0 : 4 ‘
\ | AVG_BE 54 | AVG_54
N ‘ R R S
a8 | | 2 |
| |
Av ‘ | ‘
g 11, 1 11, |
| |
{ |
1 UMs U832 24888 244 2500 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (WH2)
Site @ @3CHI1-HY Site @ G3CHI1-HY
Condition: AVG_BE_54 3n 91200 01620 240828 VERTICAL Condition: AVG_54 3n 91200 01620 24828 VERTICAL
+ RBI:1000. 000kHz VBd: 3000.000ktz SWT:Auto + RBI:1000. 000kHz VBA: 3600, 000KHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndw/e B G s B B B deg WodWe e B W e B B B @ dg
1 2483.62 45.98 54.00 -8.02 34.48 27.84 6.91 33.28 10.03 300 156 AVERAGE 1 2472.00 101,62 -----n ==eeee 9.27 .72 6.89 33.29 10.03 300 156 AVERAGE
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400149-01C

Pol. Horizontal Vertical
4goLevel(dBuvim) : . 1oLevel(dBuVim)
T T
‘ 1
‘ | ' |
o i
‘ ‘ PEAK 74 ‘ \ PEAK T4
! ‘
|
:J | VG54 H VG54
1 i b At et 1 s I ot g Pt |
e P, S AF
Peak e % :
| | |
Avg 1. | 1. ‘ ‘ ‘
| | |
6000, 9000, 12000, 15000, 18000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : @3CHIL-HY Site  : @3CHIL-HY
Condition: PEAK_74 3u 91200 81620 240828 HORTZONTAL Condition: PEAK_74 3u 91200 81620 246828 VERTICAL
Linit Read Ant CablePreasp Ax APos Thos Linit Read  Ant CablePreasp A APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
W dW/e /e B B e @ B B deg W dW/e /e B B0 e @ B B o deg
1404400 4100 74.00 -33.00 5453 3298 1156 5663 056 - -- PEN 1 404,00 4180 74,00 -32.28 55.33 3298 1156 5663 056 - - PEN
2 416,00 43.80 7400 -30.20 5142 36.34 14.66 5892 030 - -- PEAC 1 TA6.00 4356 7400 3044 SLIS 36,34 14.66 5892 0.30 -« PEAK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR400149-01C

Pol. Horizontal Vertical
' Level (¢BuVim) | Lesel (4BuVim)
im ; i M i
' | ' \
10 } ‘ 1o
] — ]
14.47G g ; Tog
‘ WG4 G54
~14.5G ‘ :
Avg ~— e e < B
fl | fl
f 145, 117} 14488, 14y, 1450 14410 145, 118, 14488, 14y, 1450
Frequency (MHe) Frequency (MHe)
Site  GCHIL-HY Site : GHIL-HY
Condition: AVG 54 3n S1200 01620 249828 HRIZONTAL Condition: AVG 54 3n 91200 61620 240628 VERTICAL
' Level(¢BuVim) | Lesel(4BuVim)
im ; M i
| ' \
10 } ‘ 1o
] — m
17.7G g ; Tog
‘ WG4 G54
Nl ]
Avg b e ! B
fl ‘ | fl
RN |
i 11760, 11800, 17880, 17540, 16000 { 11760, 11820, 17880, 17540, 16000
Frequency (MHe) Frequency (MHe)
Site  GCHIL-HY Site : GHIL-HY
Condition: AVG 54 3n S1200 01620 249828 HRIZONTAL Condition: AVG 54 3n 91200 61629 240628 VERTICAL
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